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saronas. FCC RF Test Report Report No. : FG402403U

Software Version: 23.06.1602

FR1 N77 MIMO-Ant7

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

77 30 20 633334 350001 CFSSEEM 51@0 00048  PASS NV

77 30 20 633334  3500.01 nggf("\" 51@0 00063  PASS LV

77 30 20 633334  3500.01 CZ‘S&EM 51@0 00052  PASS HV

77 30 20 633334  3500.01 C'ZSEEM 51@0 00041  PASS 30C

77 30 20 633334 350001 C'ZSEEM 51@0 00039  PASS 20T

77 30 20 633334  3500.01 CZ‘S&EM 51@0 00041  PASS -10°C

77 30 20 633334  3500.01 CZ‘S&EM 51@0 00066  PASS oC

77 30 20 633334  3500.01 C'ZSEEM 51@0 00053  PASS 10C

77 30 20 633334  3500.01 C'ZSEEM 51@0 00044  PASS 20°C

77 30 20 633334  3500.01 CFSSQEM 51@0  0.0069  PASS 30C

77 30 20 633334  3500.01 CFSSQEM 51@0  0.0052  PASS 40°C

77 30 20 633334 350001 CgSgEM 51@0 00033  PASS 50°C
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saronas. FCC RF Test Report

Report No. : FG402403U
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
7 30 20 633334 3500.01 CP-OFDM 51@0 7.34 13 PASS
QPSK
77 30 20 633334 3500.01 CP-OFDM 1@0 8.34 13 PASS
QPSK
CP-OFDM
77 30 20 633334 3500.01 16 QAM 51@0 7.45 13 PASS
CP-OFDM
7 30 20 633334 3500.01 16 QAM 1@0 7.89 13 PASS
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saronas. FCC RF Test Report Report No. : FG402403U

Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 20 633334 3500.01 CP-OFDM 51@0 18.166 19.37
QPSK
CP-OFDM
77 30 20 633334 3500.01 16 QAM 51@0 18.194 19.52
CP-OFDM
77 30 20 633334 3500.01 64 QAM 51@0 18.196 19.12
CP-OFDM
77 30 20 633334 3500.01 256 QAM 51@0 18.211 19.22
77 30 30 633334 3500.01 CP-OFDM 78@0 27.755 29.18
QPSK
CP-OFDM
77 30 30 633334 3500.01 16 QAM 78@0 27.806 29.19
CP-OFDM
77 30 30 633334 3500.01 64 QAM 78@0 27.795 29.09
CP-OFDM
7 30 30 633334 3500.01 256 QAM 78@0 27.872 29.13
77 30 40 633334  3500.01 CF(SS;?M 106@0 37.847 39.77
CP-OFDM
77 30 40 633334 3500.01 16 QAM 106@0 37.756 39.34
CP-OFDM
77 30 40 633334 3500.01 64 QAM 106@0 37.804 39.1
CP-OFDM
77 30 40 633334 3500.01 256 QAM 106@0 37.832 39.31
77 30 60 633334 3500.01 CP-OFDM 162@0 57.843 59.76
QPSK
CP-OFDM
77 30 60 633334 3500.01 16 QAM 162@0 57.653 59.73
CP-OFDM
77 30 60 633334 3500.01 64 QAM 162@0 57.72 59.82
CP-OFDM
77 30 60 633334 3500.01 256 QAM 162@0 57.792 59.84
77 30 80 633334 350001 CTOFDM  5i7@0 77.492 79.9
QPSK
CP-OFDM
77 30 80 633334 3500.01 16 QAM 217@0 77.514 80.03
CP-OFDM
77 30 80 633334 3500.01 64 QAM 217@0 77.516 79.89
CP-OFDM
77 30 80 633334 3500.01 256 QAM 217@0 77.52 79.91
77 30 100 633334 3500.01 CPQSEEM 273@0 97.119 100.5
CP-OFDM
77 30 100 633334 3500.01 16 QAM 273@0 97.4 100.5
CP-OFDM
77 30 100 633334 3500.01 64 QAM 273@0 97.513 100.5
CP-OFDM
77 30 100 633334 3500.01 256 QAM 273@0 97.434 100.5
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N77(100M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceouped W

KEYSIGHT lnout i o Freq.
AugHokd 100100
Ratio Stt None

#Video BW 3.0000 MHz'

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

[spectrum Anayzer 1
(Ceouped W

KEYSIGHT Inout R
RLT o 00

#Video BW 3,000 MHz"

Total Power

Power

Span 200 MHz
Sweep 1.00 ms (1001 pts)

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY

KEYSIGHT It
RLT e o0

Ref Lyl Offset 20.50 8
Ref Value 30.00 dBm

(Center 3.5000 GHz
#Res BWW 1.0000 MKz

2 Matics v

#Video BW 3.0000 MHz*

Qczupied Bandwidih

Span 200 MHz]
Sweep 1.00ms (100 pts)

Total Paveer

W Power

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer |
(Occupied BY
KEYSIGHT It
RLT g 0P

Center 3.5000 GHz
#Res BW 1.0000 MKz

#Video BW 3.0000 MHz"

2 Matrics v

Ocaupied Band

Span 200 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

W Power

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WYPS3111

Page Number

. A5-10 of 26

: FG402403U



saronas. FCC RF Test Report Report No. : FG402403U

Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MH2) (MHz)
77 30 20 630668  3460.02 C'ZSEEM 1@0 see graph
77 30 20 630668  3460.02 CF(’Q‘S;EM 1@0 seegraph  PASS
77 30 20 630668 3460.02 cgggEM 1@0 seegraph  PASS
77 30 20 630668 346002 O %’Z?AM 1@0 see graph
77 30 20 630668  3460.02 C1P6— %i?wM 1@0 seegraph  PASS
77 30 20 630668 3460.02 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
77 30 20 633334 350001 CF(SS;? M 1@0 see graph
77 30 20 633334 3500.01 C%'SEEM 1@0 seegraph  PASS
77 30 20 633334 350001 CPQ'SEE M 1@0 seegraph  PASS
77 30 20 633334 350001 C1P6— %i?wM 1@0 see graph
77 30 20 633334 350001 O %’Z?AM 1@0 seegraph  PASS
77 30 20 633334 350001 Cng %'Z',D\AM 1@0 seegraph  PASS
77 30 20 636000 3540.0 CFSS;EM 1@0 see graph
77 30 20 636000 3540.0 CFSSQEM 1@0 seegraph  PASS
77 30 20 636000 3540.0 CESEEM 1@0 seegraph  PASS
77 30 20 636000 5400 %’ZE,:AM 1@0 see graph
77 30 20 636000 3540.0 clpﬁ- %'Rl"" 1@0 seegraph  PASS
77 30 20 636000 5400 %’Z?AM 1@0 seegraph  PASS
77 30 60 632000 3480.0 CFSSEEM 1@0 see graph
77 30 60 632000 3480.0 CF(’?'S;EM 1@0 seegraph  PASS
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saronas. FCC RF Test Report Report No. : FG402403U

77 30 60 632000 3480.0 C'BSEEM 1@0 seegraph  PASS
77 30 60 632000 aagoo %'Z?AM 1@0 see graph
77 30 60 632000 3480.0 01'36' %i?wM 1@0 seegraph  PASS
77 30 60 632000 aago0 %'Z?AM 1@0 seegraph  PASS
77 30 60 633334  3500.01 CF(’?‘S;?M 1@0 see graph
77 30 60 633334 3500.01 C'BSEEM 1@0 seegraph  PASS
77 30 60 633334  3500.01 CF(SS;? M 1@0 seegraph  PASS
77 30 60 633334 350001 O %’Z?AM 1@0 see graph
77 30 60 633334 350001 C1P6— %i?wM 1@0 seegraph  PASS
77 30 60 633334 3500.01 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
77 30 60 634666  3519.99 C’SSEEM 1@0 see graph
77 30 60 634666  3519.99 CF(SS;? M 1@0 seegraph  PASS
77 30 60 634666  3519.99 CFSS;EM 1@0 seegraph  PASS
77 30 60 634666  3519.99 Cng %'Z',D\AM 1@0 see graph
77 30 60 634666 351099 O %’ZE,’\AM 1@0 seegraph  PASS
77 30 60 634666  3519.99 Cng %'Z',D\AM 1@0 seegraph  PASS
77 30 100 633334 350001 CFSSQEM 1@0 see graph
77 30 100 633334  3500.01 CFSS;EM 1@0 seegraph  PASS
77 30 100 633334 350001 CF(SSEEM 1@0 seegraph  PASS
77 30 100 633334 350001 O %’ZRAM 1@0 see graph
77 30 100 633334 350001 clpﬁ- %'Rl"" 1@0 seegraph  PASS
77 30 100 633334 350001 O %’ZRAM 1@0 seegraph  PASS
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N77(60M)_CP-OFDM_16
QAM_Edge 1RB_Left Low_CH

#alten 208 g Typa: Power (RMS)
Ao Hokt 100100

Video BW 3.0 MHE' Stop 35.500 GHz)
Sweap 26.7 ms (40001 pts

Function Funclion Widh Function Ve
B
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N77(60M)_CP-

OFDM_QPSK_Edge_1RB_Left Mid_CH

Video BW 3.0 MHz*

Function Function Widh Funclion Vaiue

N77(60M)_CP-OFDM_16
QAM_Edge_1RB_Left Mid_CH

#alten: 2068

Video BW 3.0 MHZ*

Function Function Widh Funclion Vaiue

N77(60M)_CP-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Powsr (RMSI;
T

A 100
Tg: Free Run

Video BW 3.0 MHZ'

Function Funclion Widh Function Ve

N77(60M)_CP-OFDM_16
QAM_Edge 1RB_Left Mid_CH

#alten 208 g Typa: Power (RMS)
Ao Hokt 100100

Video BW 3.0 MHE' Stop 35.500 GHz)
Sweap 26.7 ms (40001 pts

Function Funclion Widh Function Ve
B

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: WYPS3111

Page Number 1 A5-17 of 26



saronas. FCC RF Test Report Report No. : FG402403U

N77(60M)_CP- N77(60M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

= Powsr (RMSI;
T

A 100
Tg: Free Run

Video BW 3.0 MHz* Video BW 3.0 MHz'

Funclion Function Widh Funclion Vaiue Function Funclion Widh Function Ve

Bm

N77(60M)_CP-OFDM_16 N77(60M)_CP-OFDM_16
QAM_Edge 1RB_Left High CH QAM_Edge_ 1RB_Left High_CH

#alten: 2068 hdtzn: 2063 Aoy Typs: Power (RMS) [

oy 100100

Video BW 3.0 MHZ* Video BW 3.0 MHZ' Stop 35.500 GHz|

Sweap 26.7 ms (40001 pts

Funclion Function Widh Funclion Vaiue Function Funclion Widh Function Ve
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N77(100M)_CP-

OFDM_QPSK_Edge_1RB_Left Mid_CH

Video BW 3.0 MHz*

Function Function Widh Funclion Vaiue
Bm

N77(100M)_CP-OFDM_16
QAM_Edge_1RB_Left Mid_CH

#alten: 2068

Video BW 3.0 MHZ*

Function Function Widh Funclion Vaiue

N77(100M)_CP-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Powsr (RMSI;
T

A 100
Tg: Free Run

Video BW 3.0 MHZ'

Function Funclion Widh Function Ve

N77(100M)_CP-OFDM_16
QAM_Edge 1RB_Left Mid_CH

#alten 208 g Typa: Power (RMS)
Ao Hokt 100100

Video BW 3.0 MHE' Stop 35.500 GHz)
Sweap 26.7 ms (40001 pts

Function Funclion Widh Function Ve
B
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MH2) (MHz)

77 30 20 630668  3460.02 CF(’Q‘S;?M 1@0 seegraph  PASS
CP-OFDM

77 30 20 630668 346002 Cfp 00 1@0 seegraph  PASS

77 30 20 630668 3460.02 C'BSEEM 51@0  seegraph  PASS
CP-OFDM

77 30 20 630668 346002 O] 51@0  seegraph  PASS

77 30 20 636000 3540.0 CF(SS;? M 1@50  seegraph  PASS
CP-OFDM

77 30 20 636000 3540.0 6 oA 1@50  seegraph  PASS

77 30 20 636000 35400  CP-OFDM 51@0  seegraph  PASS

QPSK

CP-OFDM

77 30 20 636000 3540.0 6 on 51@0  seegraph  PASS

77 30 60 632000 3480.0 CF(SS;? M 1@0 seegraph  PASS
CP-OFDM

77 30 60 632000 3480.0 16 QAM 1@0 see graph PASS

77 30 60 632000 3480.0 C%'SEEM 162@0  seegraph  PASS
CP-OFDM

77 30 60 632000 3480.0 6 on 162@0  seegraph  PASS

77 30 60 634666  3519.99 CFSSQEM 1@161  seegraph  PASS
CP-OFDM

77 30 60 634666 351999 00 1@161  seegraph  PASS

77 30 60 634666  3519.99 CFSSEEM 162@0  seegraph  PASS
CP-OFDM

77 30 60 634666 351999  Cfp O] 162@0  seegraph  PASS

77 30 100 633334 350001 CFSSQEM 1@0 seegraph  PASS
CP-OFDM

77 30 100 633334 350001 00 1@0 seegraph  PASS

77 30 100 633334  3500.01 CF(’?'SEEM 1@272  seegraph  PASS
CP-OFDM

77 30 100 633334 3500.01 16 QAM 1@272 see graph PASS

77 30 100 633334 3500.01 CFSSEEM 273@0  seegraph  PASS
CP-OFDM

77 30 100 633334 350001 o0 273@0  seegraph  PASS
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N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Edge_1RB_Left_Low_CH QAM_Edge_1RB_Left_Low_CH

Aifen: 268

A Range Graph

Scale/Div 10.0 48

Stop 3,550 GHz

Stop 3.550 GHz

N77(20M)_CP- N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Low_CH QAM_Outer_Full_Low_CH

Specirum,
Spurious
Fres Run fer Freg 22 Hz KEYSIGHT inut
) ok 100/100 ipkng

Alen: 208
RT o

A Range
ScalelDiv 10.0 08

Ref Lyl Offset 36.45 0B
ScaleiOv 10.0 B Ref Value 30.00 dBm

Stop 3.550 GHz
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N77(20M)_CP-

N77(20M)_CP-OFDM_16
OFDM_QPSK_Edge_1RB_Right_High_CH

QAM_Edge_1RB_Right_High_CH

Scale/Div 10.0 48

ScaleiOv 10.0 B

Start 3.450 GHz Stop 3,600 GRz Start 1.450 GHz
4 Range Tatle

Stop 3.600 GHz
44 Ranga Tt

Tra

N77(20M)_CP-

N77(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_High_CH

QAM_Outer_Full_High_CH
Spurious.
KEYSIGHT \r_w:llr i Alten: 208

RT o

Scale/Div 10.0 48

ScaleiOv 10.0 B

Stop 3,600 GHz
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N77(60M)_CP- N77(60M)_CP-OFDM_16
OFDM_QPSK_Edge_1RB_Left_Low_CH QAM_Edge_1RB_Left_Low_CH

Aifen: 268

A Range Graph

Scale/Div 10.0 48

Stop 3,550 GHz

Stop 3.550 GHz

N77(60M)_CP- N77(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Low_CH QAM_Outer_Full_Low_CH

Specirum,
Spurious
Fres Run fer Freg 22 Hz KEYSIGHT inut
) ok 100/100 ipkng

BT oo
I Range

Scale/Div 10.0 48

Ref Lyl Offset 36.
ScaleiOv 10.0 B

Stop 3.550 GHz
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N77(60M)_CP-

N77(60M)_CP-OFDM_16
OFDM_QPSK_Edge_1RB_Right_High_CH

QAM_Edge_1RB_Right_High_CH

Aifen: 268

Scale/Div 10.0 48 ScaleiOv 10.0 B

Start 3.450 GHz

Stop 3,600 GRz Start 1.450 GHz

4 Range Tatle 44 Ranga Tt

N77(60M)_CP-

N77(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_High_CH

QAM_Outer_Full_High_CH
Spurious.
I:E:SIT'T \r_m:llr i . Alten: 208

Scale/Div 10.0 48 OV 10.0 &

Stop 3,600 GHz
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N77(100M)_CP- N77(100M)_CP-OFDM_ 16
OFDM_QPSK_Edge_1RB_Left Mid_CH QAM_Edge 1RB_Left Mid_CH

Spurious
Alten: 2068 Z Freg 22 KEYSIGHT ot R
off

Con CCam
Froq k- Int

Ref Lyl Offset 36.44 o8
Ref Value 30.00 dBm

Start 3.400 GHz
4. Range Tabie

Measure Traoe
Trace Type:
plide Alimit

N77(100M)_CP- N77(100M)_CP-OFDM_16
OFDM_QPSK_Edge_1RB_Right_Mid_CH QAM_Edge_1RB_Right_Mid_CH

Aifen: 268 s Aiten. 2068
] 1001

Stap 3.600 GHz
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N77(100M)_CP- N77(100M)_CP-OFDM_ 16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aten 2068 Tig: Frea Run

‘Stop 3,600 GHz Stop 3.600 GHz

A Range Tabie 4. Range Tabie
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